
FOLDAWAY 
WORKSTATION
Assembly Instructions

POSTE DE TRAVAIL 
ESCAMOTABLE
Instructions d’assemblage

ESTACIÓN DE 
TRABAJO PLEGABLE
Instrucciones de ensamblaje

TABLE OF CONTENTS/TABLE DES MATIÈRES/ÍNDICE
FOLDAWAY WORKSTATION SAFETY......2
FOLDAWAY WORKSTATION 
DIMENSIONS.............................................3
PARTS.........................................................4
ASSEMBLY INSTRUCTIONS.....................5

Workstation Use Requirements...............5
Unpack Workstation Parts.......................5

INSTALLATION INSTRUCTIONS........... ....6
Install Workstation to GearWall®

Panels or GearTrack® Channels...............6
ALTERNATE WORKSTATION 
INSTALLATION...........................................7

Mounted directly to a wall........................7
REGISTERING YOUR PRODUCT..............9
WARRANTY................................................9

SÉCURITÉ DU POSTE DE TRAVAIL 
ESCAMOTABLE.......................................10
DIMENSIONS DU POSTE DE 
TRAVAIL ESCAMOTABLE.......................11
PIÈCES.....................................................12
INSTRUCTIONS D’ASSEMBLAGE..........13

Spécifications d’utilisation du poste de tr
avail........................................................13 
Déballage des composants du poste de  
travail.....................................................13

INSTRUCTIONS D’INSTALLATION.........14
Installation du poste de travail
sur des panneaux GearWall®

ou des profilés GearTrack®....................14
AUTRES OPTIONS D’INSTALLATION 
DU POSTE DE TRAVAIL...........................15

Fixé directement au mur.........................15
ENREGISTREMENT DE VOTRE PRODU
IT................................................................17
GARANTIE................................................17

SEGURIDAD DE LA ESTACIÓN DE 
TRABAJO PLEGABLE.............................18
DIMENSIONES DE LA ESTACIÓN 
DE TRABAJO PLEGABLE.......................19
PIEZAS......................................................20
INSTRUCCIONES DE ENSAMBLAJE.....21

Requisitos para el uso de
la estación de trabajo.............................21 
Desempaque las piezas de
la estación de trabajo.............................21

INSTRUCCIONES DE INSTALACIÓN.....22
Instale la estación de trabajo
en los paneles GeaWrWall® o
en los canales GearTrack®.....................22

INSTALACIÓN ADICIONAL DE 
LA ESTACIÓN DE TRABAJO...................23

Con montaje directamente  
en una pared..........................................23

CÓMO REGISTRAR EL PRODUCTO......25
GARANTÍA ...............................................25

Models 
GAFS42KDJG - Silver Tread 
GAFS42KDJW - Gray Slate 
GAFS42KDJSG - Hammered Granite

Modèles 
GAFS42KDJG - Texturé Argenté 
GAFS42KDJW - Ardoise Grise 
GAFS42KDJSG - Ardoise martelée

Modelos 
GAFS42KDJG - Plateado Huella 
GAFS42KDJW - Pizarra Gris 
GAFS42KDJSG - Granito Martillado

In U.S.A. call: 1-866-342-4089
Aux États-Unis, composer le : 1 866 342-4089

En los EE. UU., llame al: 1-866-342-4089
W11361486D

In Canada call: 1-800-807-6777
Au Canada, composer le : 1-800-807-6777

En Canadá, llame al: 1-800-807-6777

www.gladiatorgarageworks.com
www.gladiatorgarageworks.ca



2

FOLDAWAY WORKSTATION SAFETY

You can be killed or seriously injured if you don't immediately 
 

You can be killed or seriously injured if you don't follow 

All safety messages will tell you what the potential hazard is, tell you how to reduce the chance of injury, and tell you what can
happen if the instructions are not followed.

Your safety and the safety of others are very important.
We have provided many important safety messages in this manual and on your appliance. Always read and obey all safety 
messages.

This is the safety alert symbol.

This symbol alerts you to potential hazards that can kill or hurt you and others.

All safety messages will follow the safety alert symbol and either the word “DANGER” or “WARNING.”
These words mean:

follow instructions.

instructions.

DANGER

WARNING



3

Model GAFS42KDJG, GAFS42KDJW, 
GAFS42KDJSG

A (Length) 42"(106.7 cm)

B (Depth) 10"(25.4 cm)

C (Height) 30.5"(77.5 cm)

D (Fold-down door) Length 22.6"(57.40 cm)

E (Fold-down door) Width 38.7"(98.3 cm)

FOLDAWAY WORKSTATION DIMENSIONS

A

B

C



4

PARTS

Label Part Quantity

P1 Left Side Panel 1

P2 Bottom Panel 1

P3 Right Side Panel 1

P4 Shelf 1

P5 Top Panel 1

P6 Upper GearTrack/GearWall Bracket 1

P7 Lower GearTrack/GearWall Bracket 1

P8 Fold-down Door 1

F1 5/16" Allen Head Bolt 39 (34-38 Required)

F2 5/16" Flange Nut 15 (14 Required)

F3 Door Catch Pin 2

F4 Star Nut 2

P1

P2

P3
P4

P5 P6

P7

P8

F1 F2 F3 F4



5

ASSEMBLY INSTRUCTIONS
Workstation Use Requirements

	Ƀ Intended for use in a garage.

	Ƀ Maximum weight limit is 50 lbs (22.7 kg) for each shelf.

	Ƀ Maximum weight limit is 200 lbs (90.7 kg) for the workstation.

Unpack Workstation Parts
	Ƀ Remove and verify the contents. Contents include an  

Allen®† wrench, and the parts and fasteners shown in “Parts.”

	Ƀ Dispose of/recycle all packaging materials.

	Ƀ Gather the required tools before starting installation.

	Ƀ Tools Needed:

	Ƀ 1/2" wrench

	Ƀ 1/4" wrench

	Ƀ Pliers

	Ƀ Tape measure

Tools Supplied:

	Ƀ 3/16" Allen wrench
IMPORTANT: Two people may be required to complete the 
assembly.

WARNING
Excessive Weight Hazard

Use two or more people to move shelving.

Failure to do so can result in back or other injury.

With the cable bracket edge to the top, place left side panel 
(P1) on a flat, firm surface. With the electrical cord access to 
the back, insert the bottom panel (P2) between the edges of 
left side panel (P1).
NOTE: To create an opening for electrical cords, remove the 
center of the plastic grommet. Insert electrical cords and 
snap the center back into place.
Align the holes in the left side panel (P1) with the holes in the 
back and side edges of the bottom panel (P2).
NOTE: There will be a space between the top edge of the left 
side panel (P1) and the front edge of the bottom panel (P2).
With the cable bracket edge to the top, position right side 
panel (P3) so that the bottom panel (P2) is between the edges 
of right side panel (P3).
Align the holes in the right side panel (P3) with the holes in the 
back and side edges of the bottom panel (P2).
NOTE: There will be a space between the top edge of the 
right side panel (P3) and the front edge of the workstation 
bottom panel (P2).
Use four Allen-head bolts (F1) and four flange nuts (F2) per 
side to attach the bottom panel (P2) to both the side panels 
(P1 and P3) on Gladiator® GearWall® or GearTrack® systems 
as shown. Do not fully tighten.
NOTE: The workstation can be directly mounted to the wall.

Align the holes in the ends of the shelf (P4) with the holes in 
both the side panels (P1 and P3). Insert two 5/16"  
Allen-head bolts (F1) through each side panel  (P1 and P3) 
and into the shelf (P4). Fasten with two 5/16" flange nuts (F2). 
Insert another two 5/16" Allen-head bolts (F1) through the 
flange under the shelf (P4) and into each side panel (P1 and 
P3).

†®Allen is a registered trademark of Apex Brands, Inc.

1.	 Workstation Sides and Bottom

P1

P2

	 P1. Left Side Panel 
P2. Bottom Panel 
F1. 5/16" Allen-head bolt 
F2. 5/16" Flange Nut 

F2

F1

P3

P2

P2
P3

F1

P1

A

	 P1. Left Side Panel 
P2. Bottom Panel 
P3. Right Side Panel 
F1. 5/16" Allen-head bolt 
F2. 5/16" Flange Nut 
A. Cable Bracket

F1 F2

2.	 Workstation Shelf

P1

P2
P3

P4

P3

P4

F2

F1

F1

F1

F2

F2

F1

	 P1. Left Side Panel 
P2. Bottom Panel 
P3. Right Side Panel 
P4. Shelf 
F1. 5/16" Allen-head bolt 
F2. 5/16" Flange Nut



6

Insert the top panel (P5), between the edges of the sides  
(P1 and P3) and align the holes.
Attach the top panel (P5) to both the side panels (P1 and P3).
If Mounting to Standard Wall

	Ƀ Use six Allen-head bolts per side to attach the top panel (P5) 
to the side panels (P1 and P3). Do not fully tighten the bolts.

If Mounting to Gladiator® GearWall® panels or GearTrack® 
channels

	Ƀ Omit the four bolts attaching the back corners. Use four Allen-
head bolts per side, as shown. Do not fully tighten the bolts.

NOTE: The back of the top panel (P5) will be fastened to the side 
panels (P1 and P3) when the upper GearTrack®/GearWall® bracket 
(P6) is attached.

3.	 Workstation Top

P3

P1

P4

P2

P5

F1

F1

F1

F1	 P1. Left Side Panel 
P2. Bottom Panel 
P3. Right Side Panel 
P4. Shelf 
P5. Top Panel 
F1. 5/16" Allen-head bolt

4.	 Square Workstation Frame

P3

P1

P4

P2

P5

	 P1. Left Side Panel 
P2. Bottom Panel 
P3. Right Side Panel 
P4. Shelf 
P5. Top Panel

The measurements from corner to corner should be equal 
distance. Use the Allen wrench (provided) to fully tighten the 
bolts. Measure the frame again to make sure it is still square.

INSTALLATION 
INSTRUCTIONS

IMPORTANT: Decide if you are going to install the workstation 
on Gladiator® GearWall® panels or GearTrack® channels, or on a 
standard garage wall. Follow the instructions for your installation.

WARNING
Excessive Weight Hazard

Use two or more people to move shelving.

Failure to do so can result in back or other injury.

Install Workstation to GearWall® 
Panels or GearTrack® Channels

IMPORTANT: 

	Ƀ Be sure the GearWall® panels or GearTrack® channels are 
installed with mounting screws in every slot and at every 
stud location with a maximum of 24" (60.96 cm) horizontally 
between screws.

	Ƀ If installing the workstation on GearTrack® channel, you must 
use two channels installed 18" (46 cm) apart.

18" (46 cm)



7

Working from the back with the mounting bracket rims pointing 
down, align the two slots in each side of the lower  
GearTrack®/GearWall® bracket (P7) with the slots in each of the 
side panels (P1 and P3). Insert four Allen-head bolts (F1) through 
the bracket (P7) and into the side panels (P1 and P3). Make sure 
the distance from the top of the upper bracket to the top of the 
lower bracket measures 24" (60.96 cm) on both sides. Completely 
tighten the bolts.

2.	 Attach Lower Mounting Bracket

P3

P1

P4

P2
P7

F1

	 P1. Left Side Panel 
P2. Bottom Panel 
P3. Right Side Panel 
P4. Shelf 
P7. Lower Bracket 
F1. 5/16" Allen-head Bolt

Determine workstation mounting location on GearWall® panels 
or GearTrack® channels. Using two or more people, engage the 
mounting brackets into the wall slots by lifting up, pushing toward 
the wall and lowering the bracket rims into the slots. Inspect the 
workstation from the sides to ensure the wall mounting bracket is 
fully engaged in slots as shown.
NOTE: The lower bracket slots allow for adjustments in 
GearTrack® System or GearWall® variation.

3.	 Mount on GearWall® Panels or 
GearTrack® Channels

A

B
C

	 A. Bracket rim 
B. Slot 
C. Mounting bracket fully engaged

ALTERNATE 
WORKSTATION 
INSTALLATION:

Mounted directly to a wall
Tools and Parts Needed:

	Ƀ Socket wrench with 2" extension

	Ƀ 1/2" Socket wrench

	Ƀ 5/16" x 1½" Lag screws (6)

	Ƀ 5/16" Flat washers (6)
IMPORTANT: The holes in the top panel (P5) and the bottom 
panel (P2) are spaced to allow you to mount the workstation to 
your garage wall studs.

	Ƀ Locate the wood studs in your garage wall. Align three holes 
at the top and three holes at the bottom with the wood studs, 
and mark the location of the holes.

	Ƀ While two or more people hold the workstation against the 
wall, attach the workstation to the garage wall using 5/16" flat 
washers and 5/16" x 1½" lag screws (not provided).

	Ƀ Use a 1/2" socket wrench to fully tighten the screws.

Working from the back with the mounting bracket rims pointing 
down, align the two holes in each corner of the upper  
GearTrack®/GearWall® bracket (P6) with the two holes in each 
corner of the top panel (P5). Insert four Allen-head bolts (F1) 
through the upper GearTrack®/GearWall® bracket (P6) and into the 
top panel (P5). Completely tighten the bolts.

1.	 Attach Upper Mounting Bracket

P3
P1P4

P5

P6
F1

	 P1. Left Side Panel 
P3. Right Side Panel 
P4. Shelf 
P5. Top Panel 
P6. Upper Bracket 
F1. 5/16" Allen-head bolt

A. Holes for standard wall mounting

P3 P4

P5

P1

P2

A

A



8

Insert the fold-down door (P8) hinge brackets into the bottom 
of the workstation frame, as shown. While one person holds 
the fold-down door (P8) in place, align the holes in the bottom 
corners of the fold-down door (P8) with the corner holes in the 
workstation sides (P1 and P3). Fasten with two Allen-head bolts 
(F1) at each corner. Insert another 5/16" Allen Head Bolt (F1) 
through the underside of the bottom panel (P2) and into the 
elongated hole at back of each hinge bracket. Fasten each bolt 
with a 5/16" flange nut (F2), as shown.

Position the fold-down door (P8) cable into the slot in the bottom 
of each cable bracket (one on each side), as shown.
Pull down on the cable until it is firmly seated in the slot.

4.	 Attach Fold-down Door

P1

P2
P3

P4

P8

A

F2

F1

F1

	 P1. Left Side Panel 
P2. Bottom Panel 
P3. Right Side Panel 
P4. Shelf 
P8. Fold-down Door 
F1. 5/16" Allen-head bolt 
F2. 5/16" Flange Nut 
A. Hinge Bracket

F2

F1

5.	 Attach Door Cables

B

A

P1

P4

P2

P8

P4

P1

	 P1. Left Side Panel 
P2. Bottom Panel 
P4. Shelf 
P8. Fold-down Door 
A. Cable Bracket 
B. Door Cable

Insert the door catch pins (F3) into the holes in the cable brackets, 
and fasten them with the star nuts (F4), as shown. Close the door. 
Using the Allen wrench (provided), completely tighten all the bolts.

6.	 Attach Door Catch Pins

P1

P4

F3

F4

F4

F3
	 P1. Left Side Panel 

P4. Shelf 
F3. Star Nut 
F4. Door Catch Pin



9

REGISTERING YOUR PRODUCT
There are many benefits to registering your product.  
Find out more and register your product online at: 
www.gladiatorgarageworks.com 
Consumers in Canada can call 1-800-807-6777. 
In the U.S.A. call 1-866-342-4089.

WARRANTY
 
For warranty information:
In the U.S.A. call 1-866-342-4089 or visit our website at
www.gladiatorgarageworks.com
In Canada call 1-800-807-6777 or visit our website at
www.gladiatorgarageworks.ca



10

SÉCURITÉ DU POSTE DE TRAVAIL ESCAMOTABLE

Risque possible de décès ou de blessure grave si vous ne 
suivez pas immédiatement les instructions. 

Risque possible de décès ou de blessure grave si vous 
ne suivez pas les instructions.  

Tous les messages de sécurité vous diront quel est le danger potentiel et vous disent comment réduire le risque de blessure et 
ce qui peut se produire en cas de non-respect des instructions.

Votre sécurité et celle des autres est très importante.
Nous donnons de nombreux messages de sécurité importants dans ce manuel et sur votre appareil ménager. Assurez-vous de 
toujours lire tous les messages de sécurité et de vous y conformer. 

AVERTISSEMENT

DANGER

Voici le symbole d’alerte de sécurité.

Ce symbole d’alerte de sécurité vous signale les dangers potentiels de décès et de blessures graves à vous 
et à d’autres.

Tous les messages de sécurité suivront le symbole d’alerte de sécurité et le mot “DANGER” ou 
“AVERTISSEMENT”. Ces mots signifient :



11

Modèle GAFS42KDJG, GAFS42KDJW, 
GAFS42KDJSG

A (longueur) 42 po (106,7 cm)

B (profondeur) 10 po (25,4 cm)

C (hauteur) 30,5 po (77,5 cm)

D (porte rabattable)
Longueur

22,6 po (57,40 cm)

E (porte rabattable)
Largeur

38,7 po (98,3 cm)

DIMENSIONS DU POSTE DE TRAVAIL 
ESCAMOTABLE

A

B

C



12

PIÈCES

Étiquette Pièce Quantité

P1 Panneau de gauche 1

P2 Panneau inférieur 1

P3 Panneau de droite 1

P4 Tablette 1

P5 Panneau supérieur 1

P6 GearTrack supérieur/bride GearWall 1

P7 GearTrack inférieur/bride GearWall 1

P8 Porte rabattable 1

F1 Boulon à tête hexagonale de 5/16 po 39 (34-38 nécessaires)

F2 Écrou à embase de 5/16 po 15 (14 nécessaires)

F3 Piton de retenue de porte 2

F4 Écrou-frein 2

P1

P2

P3
P4

P5 P6

P7

P8

F1 F2 F3 F4



13

INSTRUCTIONS D’ASSEMBLAGE
Spécifications d’utilisation 

du poste de travail
	Ƀ Le produit est conçu pour une utilisation dans un garage.

	Ƀ Limite maximum de poids pour chaque tablette : 50 lb (22,7 kg).

	Ƀ La limite de charge maximale est de 200 lb (90,7 kg) pour le 
poste de travail complet.

Déballage des composants 
du poste de travail

	Ƀ Retirez le contenu; vérifiez la présence de tous les composants. 
Le contenu inclut une clé Allen®†, ainsi que les pièces et 
organes de fixation illustrés dans la section « Pièces ».

	Ƀ Éliminer/recycler tous les matériaux d’emballage.
Rassemblez les outils nécessaires avant de commencer l’installation.
Outils requis :

	Ƀ Clé de 1/2 po
	Ƀ Clé de 1/4 po
	Ƀ Pince

	Ƀ Ruban à mesurer

Outils fournis :

	Ƀ Clé hexagonale de 3/16 po
IMPORTANT : Il pourrait être nécessaire d’être deux personnes 
pour effectuer l’assemblage.

AVERTISSEMENT
Risque de poids excessif

Au moins deux personnes sont requises pour déplacer 
les étagères.

Le non-respect de cet avertissement pourrait entraîner
une blessure au dos ou autre blessure.

Placer le panneau latéral gauche (P1) sur une surface plane et 
ferme, la rive de câblage étant placée au sommet. L’orifice de 
passage du câble électrique étant à l’arrière, insérer le panneau 
du fond (P2) entre les rives du panneau latéral gauche (P1).
REMARQUE : Pour permettre le passage des câbles électriques, 
ôter l’opercule d’obturation en plastique (au centre). Insérer les 
cordons d’alimentation électrique et remettre en place l’opercule 
d’obturation.
Aligner les trous du panneau latéral gauche (P1) avec les trous de 
l’arrière et des rives du panneau du fond (P2).
REMARQUE : Il y aura un espace libre entre la rive supérieure du 
panneau latéral gauche (P1) et la rive avant du panneau du fond 
(P2).
La rive de câblage étant placée au sommet, positionner le 
panneau latéral droit (P3) pour placer le panneau du fond (P2) 
entre les rives du panneau latéral droit (P3). Aligner les trous du 
panneau latéral droit (P3) avec les trous de l’arrière et des rives du 
panneau du fond (P2).

1.	 Panneaux latéraux et du fond 
du poste de travail

P1

P2

	 P1. panneau de gauche 
P2. panneau inférieur 
F1. boulon à tête 
hexagonale de 5/16 po 
F2. écrou à embase de 
5/16 po 

F2

F1

P3

P2

P2
P3

F1

P1

A

	 P1. Panneau de gauche 
P2. Panneau inférieur 
P3. Panneau de droite 
F1. boulon à tête hexagonale de 
5/16 po 
F2. écrou à embase de 5/16 po 
A. Bride de câble

F1 F2

†® Allen est une marque enregistrée de Apex Brands, Inc.

REMARQUE : Il y aura un espace libre entre la rive supérieure du 
panneau latéral droit (P3) et la rive avant du panneau du fond (P2).
Utiliser quatre vis à tête hexagonale (F1) et quatre écrous à 
embase (F2) pour fixer le panneau du fond (P2) avec les panneaux 
latéraux (P1 et P3) sur les systèmes Gladiator® GearWall® ou 
GearTrack® – voir l’illustration. Ne pas serrer complètement.
REMARQUE : Le poste de travail peut être fixé directement au mur.

Aligner les trous des extrémités de l’étagère (P4) avec les 
trous des panneaux latéraux (P1 et P3). Insérer deux vis à tête 
hexagonale de 5/16 po (F1) à travers chaque panneau latéral 
(P1 et P3) et à travers l’étagère (P4). Placer/serrer deux écrous à 
embase de 5/16 po (F2) sur les vis. Insérer deux autres vis à tête 
hexagonale de 5/16 po (F1) à travers le rebord sous l’étagère (P4) 
et à travers chaque panneau latéral (P1 et P3).

2.	 Tablette du poste de travail

P1

P2
P3

P4

P3

P4

F2

F1

F1

F1

F2

F2

F1

	 P1. Panneau de gauche 
P2. Panneau inférieur 
P3. Panneau de droite 
P4. Tablette 
F1. boulon à tête hexagonale de 
5/16 po 
F2. écrou à embase de 5/16 po



14

Insérer le panneau supérieur (P5) entre les rives des panneaux 
latéraux (P1 et P3) et aligner les trous.
Fixer le panneau supérieur (P5) aux panneaux latéraux (P1 et P3).
Si monté à un mur normal

	Ƀ Utiliser six vis à tête hexagonale pour fixer le panneau 
supérieur (P5) aux panneaux latéraux (P1 et P3). Ne pas serrer 
complètement les vis.

Si monté sur des panneaux Gladiator® et GearWall® ou 
des profilés GearTrack®

	Ƀ Omettre la pose des quatre vis de fixation des angles à 
l’arrière. Utiliser quatre vis à tête hexagonale par côté – voir 
l’illustration. Ne pas serrer complètement les vis.

REMARQUE : L’arrière du panneau supérieur (P5) sera fixé aux 
panneaux latéraux (P1 et P3) lors de l’installation de la bride de 
montage supérieure GearTrack® ou GearWall® (P6).

3.	 Sommet du poste de travail

P3

P1

P4

P2

P5

F1

F1

F1

F1

	 P1. Panneau de gauche 
P2. Panneau inférieur 
P3. Panneau de droite 
P4. Tablette 
P5. Panneau supérieur 
F1. boulon à tête hexagonale de 5/16 po

4.	 Cadre carré du poste de travail

P3

P1

P4

P2

P5

	 P1. Panneau de gauche 
P2. Panneau inférieur 
P3. Panneau de droite 
P4. Tablette 
P5. Panneau supérieur

Les deux diagonales doivent avoir la même longueur. Utiliser 
la clé hexagonale (fournie) pour serrer complètement les vis 
et écrous. Mesurer de nouveau les diagonales pour vérifier 
l’équerrage.

INSTRUCTIONS 
D’INSTALLATION

IMPORTANT : Décider si le poste de travail sera fixé sur des 
panneaux Gladiator® et GearWall® ou des profilés GearTrack®, 
ou sur un mur normal du garage. Appliquer les instructions 
appropriées selon la configuration d’installation.

Installation du poste de travail sur 
des panneaux GearWall® ou des 

profilés GearTrack®

IMPORTANT : 

	Ƀ Vérifier que lors de l’installation des panneaux GearWall® 
ou des profilés GearTrack®, une vis de montage a été 
placée dans chaque fente au niveau de chaque poteau du 
colombage, avec intervalle horizontal maximum de 24 po 
(60,96 cm) entre les vis.

	Ƀ Dans le cas de l’installation sur des profilés GearTrack®, on 
doit utiliser deux profilés parallèles (espacement de  
18 po [46 cm]).

18" (46 cm)

AVERTISSEMENT
Risque de poids excessif

Au moins deux personnes sont requises pour déplacer 
les étagères.

Le non-respect de cet avertissement pourrait entraîner
une blessure au dos ou autre blessure.



15

Les rives d’accrochage de la bride de montage étant orientées 
vers le bas, aligner les deux trous allongés des extrémités de 
la bride GearTrack® ou GearWall® (P7) inférieure avec les trous 
correspondants des panneaux latéraux (P1 et P3). Insérer 
quatre boulons à tête hexagonale (F1) dans la bride (P7) et dans 
les panneaux latéraux (P1 et P3). Vérifier que la distance de 
séparation entre le sommet de la bride supérieure et le sommet 
de la bride inférieure est de 24 po (60,96 cm) sur chaque côté. 
Serrer complètement les boulons.

2.	 Fixation de la bride de montage 
inférieure

P3

P1

P4

P2
P7

F1

	 P1. Panneau de gauche 
P2. Panneau inférieur 
P3. Panneau de droite 
P4. Tablette 
P7. Bride inférieure 
F1. boulon à tête hexagonale de 5/16 po

Déterminer l’emplacement de montage du poste de travail sur 
des panneaux GearWall® ou des profilés GearTrack®. À l’aide d’au 
moins deux personnes, engager les brides de montage dans les 
fentes murales correspondantes en soulevant, poussant vers le 
mur et en abaissant les rives de bride dans les fentes. Inspecter 
le poste de travail depuis les côtés pour vérifier que les brides 
de montage mural sont parfaitement engagées dans les fentes 
murales – voir l’illustration.
REMARQUE : Les fentes de la bride inférieure permettent 
d’ajuster le système GearTrack® ou la variation de la GearWall®.

3.	 Montage sur des panneaux 
GearWall® ou profilés GearTrack®

A

B
C

	 A. Rive d’accrochage 
B. Fente 

C. Bride de fixation complètement engagée

AUTRES OPTIONS 
D’INSTALLATION DU 
POSTE DE TRAVAIL: 

Fixé directement au mur
Outils et pièces nécessaires :

	Ƀ Clé à douille avec extension de 2 po
	Ƀ Clé à douille de 1/2 po
	Ƀ (6) Vis d’ancrage de 5/16 po x 1½ po

	Ƀ (6) rondelles plates de 5/16 po
IMPORTANT : L’espacement des trous dans le panneau 
supérieur (P5) et le panneau inférieur (P2) permet la fixation du 
poste de travail sur les poteaux du colombage mural du garage.

	Ƀ Identifier la position des poteaux de colombage de bois du mur du 
garage. Aligner trois trous au sommet et trois trous du bas avec les 
poteaux de bois du colombage; marquer la position des trous.

	Ƀ Faire intervenir deux personnes ou plus devant maintenir le 
poste de travail contre le mur; fixer le poste de travail sur le 
mur du garage – utiliser des rondelles plates de 5/16 po et 
des vis d’ancrage de 5/16 po x 1½ po (non fournies).

En commençant par l’arrière avec les rives d’accrochage de la 
bride de montage étant orientées vers le bas, aligner les deux 
trous de chaque angle de la bride GearTrack® ou GearWall® (P6) 
supérieure avec les deux trous de chaque angle du panneau 
supérieur (P5). Insérer quatre boulons à tête hexagonale (F1) 
dans la bride GearTrack® ou GearWall® (P6) supérieure et dans le 
panneau supérieur (P5). Serrer complètement les boulons.

1.	 Fixation de la bride de montage 
supérieure

P3
P1P4

P5

P6
F1

	 P1. Panneau de gauche 
P3. Panneau de droite 
P4. Tablette 
P5. Panneau supérieur 
P6. Bride supérieure 
F1. boulon à tête hexagonale de 5/16 po

P3 P4

P5

P1

P2

A

A

A. Trous pour installation sur un mur ordinaire



16

	Ƀ Utiliser une clé à douille de 1/2 po pour serrer complètement 
les vis.

Insérer chaque porte rabattable (P8) en bas du châssis du poste 
de travail – voir l’illustration. Alors qu’une personne maintient 
la porte rabattable (P8) en place, aligner les trous des angles 
inférieurs de la porte rabattable (P8) avec les trous des angles 
des panneaux latéraux (P1 et P3) du poste de travail. Placer/
serrer deux vis à tête hexagonale (F1) dans chaque angle. Insérer 
une autre vis à tête hexagonale de 5/16 po (F1) par-dessous le 
panneau inférieur (P2) et à travers le trou allongé à l’arrière de 
chaque bride de charnière. Placer un écrou à embase de 5/16 po 
(F2) sur chacune de ces vis – voir l’illustration.

Placer le câble de retenue de la porte rabattable (P8) dans 
l’ouverture en bas de chaque bride de câble (une de chaque 
côté) – voir l’illustration. Tirer sur le câble pour insérer fermement 
la pièce de retenue dans son logement.

4.	 Fixation de la porte rabattable

P1

P2
P3

P4

P8

A

F2

F1

F1

	 P1. Panneau de gauche 
P2. Panneau inférieur 
P3. Panneau de droite 
P4. Tablette 
P8. Porte rabattable 
F1. boulon à tête hexagonale de 5/16 po 
F2. écrou à embase de 5/16 po 
A. Bride de charnière

F2

F1

5.	 Fixation des câbles de porte

B

A

P1

P4

P2

P8

P4

P1

	 P1. Panneau de gauche 
P2. Panneau inférieur 
P4. Tablette 
P8. Porte rabattable 
A. Bride de câble 
B. Câble de porte

Insérer les pitons de retenue de la porte (F3) dans les trous des 
brides de câble; fixer chaque piton avec un écrou-frein (F4) – 
voir l’illustration.
Fermer la porte.
Utiliser une clé hexagonale (fournie) pour serrer complètement 
tous les écrous et vis.

6.	 Fixation du piton de retenue de la porte

P1

P4

F3

F4

F4

F3

	 P1. Panneau de gauche 
P4. Tablette 
F3. Écrou-frein 
F4. Piton de retenue de porte

P3



17

ENREGISTREMENT DE VOTRE PRODUIT
L’enregistrement du produit présente de nombreux avantages.  
Pour en savoir plus et enregistrer votre produit, visitez notre site Web au : 
www.gladiatorgarageworks.com 
Les consommateurs au Canada peuvent composer le 1 800 807-6777. 
Aux É.U. téléphoner au 1-866-342-4089.

GARANTIE
Pour des informations concernant la garantie :
Aux États-Unis, composer le 1 866 342-4089 ou visiter notre site Web à l’adresse 
www.gladiatorgarageworks.com
Au Canada, composer le 1 800 807-6777 ou visiter notre site Web à l’adresse  
www.gladiatorgarageworks.ca



18

SEGURIDAD DE LA ESTACIÓN DE TRABAJO 
PLEGABLE

Si no sigue las instrucciones de inmediato, usted puede 
morir o sufrir una lesión grave.

Si no sigue las instrucciones, usted puede morir o sufrir 
una lesión grave.

Todos los mensajes de seguridad le dirán el peligro potencial, le dirán cómo reducir las posibilidades de sufrir una lesión y lo que 
puede suceder si no se siguen las instrucciones.

Su seguridad y la seguridad de los demás es muy importante.
Hemos incluido muchos mensajes importantes de seguridad en este manual y en su electrodoméstico. Lea y obedezca siempre 
todos los mensajes de seguridad.

ADVERTENCIA

PELIGRO

Este es el símbolo de alerta de seguridad.

Este símbolo le llama la atención sobre peligros potenciales que pueden ocasionar la muerte o una lesión a 
usted y a los demás.

Todos los mensajes de seguridad irán a continuación del símbolo de advertencia de seguridad y de la palabra 
“PELIGRO” o “ADVERTENCIA”. Estas palabras significan:



19

Modelo GAFS42KDJG, GAFS42KDJW, 
GAFS42KDJSG

A (Longitud) 42" (106,7 cm)

B (Profundidad) 10" (25,4 cm)

C (Altura) 30,5" (77,5 cm)

D (Puerta plegable)
Longitud

22,6" (57,40 cm)

E (Puerta plegable)
Ancho

38,7" (98,3 cm)

DIMENSIONES DE LA ESTACIÓN DE TRABAJO 
PLEGABLE

A

B

C



20

PIEZAS

Rótulo Pieza Cantidad

P1 Panel lateral izquierdo 1

P2 Panel inferior 1

P3 Panel lateral derecho 1

P4 Estante 1

P5 Panel superior 1

P6 Soporte GearTrack/GearWall superior 1

P7 Soporte GearTrack/GearWall inferior 1

P8 Puerta plegable 1

F1 Perno Allen de 5/16" 39 (34 a 38 requeridos)

F2 Tuerca de brida de 5/16" 15 (14 requeridas)

F3 Pasador del seguro de la puerta 2

F4 Tuerca en estrella 2

P1

P2

P3
P4

P5 P6

P7

P8

F1 F2 F3 F4



21

INSTRUCCIONES DE ENSAMBLAJE
Requisitos para el uso de 

la estación de trabajo
	Ƀ Diseñado para usarse en un garaje.

	Ƀ El límite máximo de peso para cada estante es de 50 libras 
(22,7 kg).

	Ƀ El límite de peso máximo es de 200 libras (90,7 kg) para la 
estación de trabajo.

Desempaque las piezas de 
la estación de trabajo

	Ƀ Desempaque y verifique el contenido. Se incluye una llave 
Allen®† y las piezas y sujetadores que se muestran en “Piezas”.

	Ƀ Deseche o recicle todo el material de embalaje.
Reúna las herramientas necesarias antes de comenzar la instalación.
Herramientas necesarias:

	Ƀ Llave de 1/2"
	Ƀ Llave de 1/4"
	Ƀ Alicate
	Ƀ Cinta métrica

Herramientas proporcionadas:

	Ƀ Llave Allen de 3/16"
IMPORTANTE: Se podrían necesitar dos personas para 
completar el ensamblaje.

Con el extremo del soporte del cable hacia arriba, coloque el 
panel lateral izquierdo (P1) sobre una superficie plana y firme. 
Inserte la parte inferior del panel (P2) entre los extremos del lado 
izquierdo del panel (P1), de modo que el cable eléctrico tenga 
acceso a la parte posterior.
NOTA: Para hacer una abertura para los cables eléctricos, saque 
el centro del ojal de plástico. Inserte los cables eléctricos y encaje 
el centro nuevamente en su lugar.
Alinee los orificios del panel lateral izquierdo (P1) con los orificios 
que están en la parte posterior y los bordes laterales del panel 
inferior (P2).
NOTA: Habrá un espacio entre el borde superior del panel lateral 
izquierdo (P1) y el borde frontal del panel inferior (P2).
Con el borde del soporte del cable mirando hacia arriba, ubique 
el panel lateral derecho (P3) de manera que el panel inferior (P2) 
esté entre los bordes del panel lateral derecho (P3).
Alinee los orificios del panel lateral derecho (P3) con los orificios 
que están en la parte posterior y los bordes laterales del panel 
inferior (P2).

1.	 Paneles laterales y panel inferior de 
la estación de trabajo

P1

P2

	 P1. Panel lateral izquierdo 
P2. Panel inferior 
F1. Pernos Allen de 5/16" 
F2. Tuerca de brida de 
5/16" 

F2

F1

P3

P2

P2
P3

F1

P1

A

	 P1. Panel lateral izquierdo 
P2. Panel inferior 
P3. Panel lateral derecho 
F1. Pernos Allen de 5/16"  
F2. Tuerca de brida de 
5/16" 
A. Soporte de cable

F1 F2

2.	 Estante de la estación de trabajo

	 P1. Panel lateral izquierdo 
P2. Panel inferior 
P3. Panel lateral derecho 
P4. Estante 
F1. Pernos Allen de 5/16" 
F2. Tuerca de brida de 5/16"

P1

P2
P3

P4

P3

P4

F2

F1

F1

F1

F2

F2

F1

Alinee los orificios de los extremos del estante (P4) con los 
orificios de ambos paneles laterales (P1 y P3). Inserte dos pernos 
Allen de 5/16" (F1) a través de cada panel lateral (P1 y P3) y 
dentro del estante (P4). Sujételos con dos tuercas de brida de 
5/16" (F2). Inserte otros dos pernos Allen de 5/16" (F1) a través 
del reborde debajo del estante (P4) y dentro de cada panel lateral 
(P1 y P3).

†®Allen es una marca registrada de Apex Brands, Inc.

NOTA: Habrá un espacio entre el borde superior del panel lateral 
derecho (P3) y el borde frontal del panel inferior de la estación de 
trabajo (P2).
Use cuatro pernos Allen (F1) y cuatro tuercas de brida (F2) por 
lado para fijar el panel inferior (P2) a ambos paneles laterales 
(P1 y P3) en sistemas Gladiator® GearWall® o GearTrack® como 
se muestra. No lo ajuste por completo.
NOTA: La estación de trabajo se puede montar directamente en 
la pared.

ADVERTENCIA
Peligro de Peso Excesivo

Use dos o más personas para mover la estantería.

No seguir esta instrucción puede ocasionar una 
lesión en la espalda u otro tipo de lesiones.



22

Inserte el panel superior (P5), entre los bordes de los lados (P1  
y P3) y alinee los orificios.
Fije el panel superior (P5) a ambos paneles laterales (P1 y P3).
Si lo va a montar en una pared estándar

	Ƀ Use seis pernos Allen por cada lado para fijar el panel 
superior (P5) a los paneles laterales (P1 y P3). No ajuste los 
pernos por completo.

Si el montaje se hace en paneles Gladiator® GearWall®  
o canales GearTrack®

	Ƀ Omita los cuatro pernos que sujetan las esquinas posteriores. 
Use cuatro pernos Allen por cada lado como se muestra. No 
ajuste los pernos por completo.

NOTA: El reverso del panel superior (P5) estará sujeto a los 
paneles laterales (P1 y P3) cuando se fije el soporte superior 
GearTrack®/GearWall® (P6).

3.	 Parte superior de la estación 
de trabajo

P3

P1

P4

P2

P5

F1

F1

F1

F1

	 P1. Panel lateral izquierdo 
P2. Panel inferior 
P3. Panel lateral derecho 
P4. Estante 
P5. Panel superior 
F1. Perno Allen de 5/16"

4.	 Marco cuadrado de la estación 
de trabajo

P3

P1

P4

P2

P5

	 P1. Panel lateral izquierdo 
P2. Panel inferior 
P3. Panel lateral derecho 
P4. Estante 
P5. Panel superior

Las medidas deberán tener la misma distancia de una esquina 
a la otra. Ajuste los pernos por completo con la llave Allen 
(proporcionada). Mida nuevamente el marco para asegurarse de 
que todavía está a escuadra.

INSTRUCCIONES DE 
INSTALACIÓN

IMPORTANTE: Decida si va a instalar la estación de trabajo 
sobre los paneles Gladiator® GearWall®, los canales GearTrack® 
o sobre una pared estándar del garaje. Siga las instrucciones 
para la instalación.

Instale la estación de trabajo 
en los paneles GeaWrWall® o 

en los canales GearTrack®

IMPORTANTE: 

	Ƀ Asegúrese de que los paneles GearWall® o los canales 
GearTrack® estén instalados con tornillos de montaje en 
cada ranura y en cada ubicación de los montantes con una 
distancia máxima horizontal de 24" (60,96 cm) entre los 
tornillos. 

	Ƀ Si va a instalar la estación de trabajo sobre un canal 
GearTrack®, deberá usar dos canales que estén instalados a 
una distancia de 18" (46 cm) entre ellos.

18" (46 cm)

ADVERTENCIA
Peligro de Peso Excesivo

Use dos o más personas para mover la estantería.

No seguir esta instrucción puede ocasionar una 
lesión en la espalda u otro tipo de lesiones.



23

Trabajando desde la parte posterior con los bordes del soporte 
de montaje mirando hacia abajo, alinee las dos ranuras que están 
a cada lado del soporte inferior GearTrack®/GearWall® (P7) con 
las ranuras que están en cada panel lateral (P1 y P3). Inserte 
cuatro pernos Allen (F1) a través del soporte (P7) y dentro de los 
paneles laterales (P1 y P3). Asegúrese de que la distancia desde 
la parte superior del soporte superior hasta la parte superior del 
soporte inferior sea de 24" (60,96 cm) en ambos lados. Ajuste los 
pernos por completo.

2.	 Fije el soporte de montaje inferior

P3

P1

P4

P2
P7

F1

	 P1. Panel lateral izquierdo 
P2. Panel inferior 
P3. Panel lateral derecho 
P4. Estante 
P7. Soporte inferior 
F1. Perno Allen de 5/16"

Determine la ubicación para el montaje de la estación de 
trabajo en paneles GearWall® o en canales GearTrack®. Con la 
ayuda de dos o más personas, acople los soportes de montaje 
en las ranuras de la pared levantando y empujando hacia la 
pared, y luego bajando los bordes de los soportes dentro de 
las ranuras. Inspeccione la estación de trabajo de ambos lados 
para asegurarse de que el soporte de montaje de la pared esté 
acoplado completamente en las ranuras como se muestra.
NOTA: Las ranuras del soporte inferior permiten realizar ajustes 
para sistemas GearTrack® o para variaciones de GearWall®.

3.	 Montaje en paneles GearWall® 
o canales GearTrack®

A

B
C

	 A. Borde del soporte 
B. Ranura 
C. Soporte de montaje completamente acoplado

INSTALACIÓN 
ADICIONAL DE LA 

ESTACIÓN DE TRABAJO: 
Con montaje directamente en una 

pared
Piezas y herramientas necesarias:

	Ƀ Llave de cubo con extensión de 2"

	Ƀ Llave de cubo de 1/2"

	Ƀ Tirafondos de 5/16" x 1½" (6)

	Ƀ Arandelas planas de 5/16" (6)
IMPORTANTE: Los orificios del panel superior (P5) y del panel 
inferior (P2) están espaciados para permitirle montar la estación 
de trabajo en los montantes de la pared de su garaje.

	Ƀ Ubique los montantes de madera en la pared de su garaje. 
Alinee tres orificios arriba y tres orificios abajo con los 
montantes de madera y marque la ubicación de los orificios.

	Ƀ Mientras dos o más personas sostienen la estación de trabajo 
contra la pared, sujete la estación de trabajo a la pared del 
garaje usando arandelas planas de 5/16" y tirafondos de 
5/16" x 1½" (no proporcionados).

	Ƀ Use una llave de cubo de 1/2" para ajustar completamente 
los tornillos.

P3 P4

P5

P1

P2

A

A

Trabajando desde la parte posterior con los bordes del soporte 
de montaje mirando hacia abajo, alinee los dos orificios en cada 
esquina del soporte superior GearTrack®/GearWall® (P6) con los 
dos orificios que están en cada esquina del panel superior (P5). 
Inserte cuatro pernos Allen (F1) a través del soporte superior 
GearTrack®/GearWall® (P6) y dentro del panel superior (P5). 
Ajuste los pernos por completo.

1.	 Fije el soporte de montaje superior

P3
P1P4

P5

P6
F1

	 P1. Panel lateral izquierdo 
P3. Panel lateral derecho 
P4. Estante 
P5. Panel superior 
P6. Soporte superior 
F1. Perno Allen de 5/16"

A. Orificios para el montaje en pared estándar



24

Inserte los soportes de la bisagra de la puerta plegable (P8) en 
la parte inferior del marco de la estación de trabajo como se 
muestra. Mientras una persona sostiene la puerta plegable (P8) 
en su lugar, alinee los orificios de las esquinas inferiores de la 
puerta plegable (P8) con los orificios de la esquina de los lados 
de la estación de trabajo (P1 y P3). Sujételos con dos pernos 
Allen (F1) en cada esquina. Inserte otro perno Allen de 5/16" (F1) 
a través de la parte de abajo del panel inferior (P2) y dentro del 
orificio alargado en la parte de atrás de cada soporte de bisagra. 
Sujete cada perno con una tuerca de brida de 5/16" (F2) como se 
muestra.

Coloque el cable de la puerta plegadiza (P8) dentro de la ranura 
que está en la parte inferior de cada soporte del cable (uno a 
cada lado) como se muestra. Tire del cable hacia abajo hasta que 
quede encajado con firmeza en la ranura.

4.	 Fije la puerta plegable

P1

P2
P3

P4

P8

A

F2

F1

F1

	 P1. Panel lateral izquierdo 
P2. Panel inferior 
P3. Panel lateral derecho 
P4. Estante 
P8. Puerta plegable 
F1. Pernos Allen de 5/16" 
F2. Tuerca de brida de 5/16" 
A. Soporte de bisagra

F2

F1

5.	 Fije los cables de la puerta

B

A

P1

P4

P2

P8

P4

P1

	 P1. Panel lateral izquierdo 
P2. Panel inferior 
P4. Estante 
P8. Puerta plegable 
A. Soporte de cable 
B. Cable de la puerta

Inserte los pasadores del seguro de la puerta (F3) en los orificios 
de los soportes del cable y sujételos con las tuercas en estrella 
(F4) como se muestra.
Cierre la puerta.
Ajuste todos los pernos por completo con la llave Allen 
(proporcionada).

6.	 Fije los pasadores del seguro  
de la puerta

P1

P4

F3

F4

F4

F3

	 P1. Panel lateral izquierdo 
P4. Estante 
F3. Tuerca en estrella 
F4. Pasador del seguro de la puerta



CÓMO REGISTRAR EL PRODUCTO
Registrar el producto ofrece muchos beneficios.  
Obtenga más información y registre el producto en línea en: 
www.gladiatorgarageworks.com 
Los consumidores en Canadá pueden llamar al 1-800-807-6777. 
En EE.UU. llame al: 1-866-342-4089.

GARANTÍA
Para obtener información sobre la garantía: 
En EE. UU., llame al 1-866-342-4089 o visite nuestro sitio web en  
www.gladiatorgarageworks.com 
En Canadá, llame al 1-800-807-6777 o visite nuestro sitio web en  
www.gladiatorgarageworks.ca

W11361486D 03/24

®/™ ©2024 Gladiator. All rights reserved. Used under license in Canada. 
Tous droits réservés. Utilisé sous licence au Canada. 

Todos los derechos reservados. Usado en Canadá bajo licencia.


